N\ /

QuiltMotion

FOUNDATIONS Z/ .\

for Domestic Machines

Assembly Instruction Manual

COMPANY

V1.0

Copyright September 10, 2025



Save these instructions.

Copyright © 2025 Grace Company. All rights reserved. Grace Company reserves the right to make
improvements and changes to the product described in this publication at any time and without notice,
and may revise this publication occasionally without notice.

Grace Company provides this publication “as-is.” While every attempt at accuracy and clarity has been
made in the preparation of this manual and its representation of the product, the publisher and author
assume no responsibility for errors, omissions, or any damages as a result of said errors or omissions.

All brand names, publishing activities and trademarks used in this publication are the trademarks,
service marks, or trade names of their respective holders.

First Published: September 10, 2025
Last Updated: September 10, 2025



Warranty Information

QuiltMotion X Foundations (for domestic machines) has a one-year limited warranty on all parts. Grace
Company will, at its discretion, repair or replace any part(s) with material or manufacturing defects.
The customer is responsible for all shipping costs. Upon receipt of the product, Grace Company will
determine whether to repair or replace the defective product or part(s). This warranty does not cover
parts that are damaged through misuse, improper storage, improper assembly, loss, natural events, or
willful destruction.

All customers requesting support will be required to provide a proof of purchase and registration if no
warranty card is present and applicable. Grace Company product warranties are still valid if bought
from an authorized Grace Company dealer. Grace Company is not subject to dealer warranties.
Warranties do not transfer over to a secondary owner.

For more warranty and registration information, visit the following link:

ﬁ
P 1- 80 -485-6688
COMPANY




Welcome to QuiltMotion X Foundations (for domestic machines)
We are pleased to introduce you to the newest part of your quilting setup.

If you purchased any other Grace Company products with your machine, use the flowchart below to
guide you in assembling your products. Follow the instructions in the part of the manual listed in the
chart. At the end of each part, there are notifications to direct you to switch manuals for your next
instructions, if needed.

Thank you again for choosing us to help with your quilting projects.

- Grace Company

4 Start Here Frame Manual: Part One )
« Assemble the frame’s tracks and sides.
« Install the carriage bumpers on the tracks.
« Align your tracks.
- J
e Suitina-Machine M L p 3 ~N
« You have a domestic sewing machine. There’s
nothing you need to do here. Skip this step.
- J
4 QuiltMotion X Manual: Part One )
« Install the X-Axis Assembly belt across the
frame.
(S J
e Suitina-MachineM P = ~N
« You have a domestic sewing machine. There’s
nothing you need to do here. Skip this step.
- J
4 QuiltMotion X Manual: Part Two )
« Install the Y-Axis Assembly belt on the bottom
carriage.
(S J




Frame Manual: Part Two

» Prepare the top plate and domestic sewing
machine.

- Place the top plate on the frame and install
your machine onto the top plate.

Quittina-MachineM - PartT
« You have a domestic sewing machine. There’s
nothing you need to do here. Skip this step.

Frame Manual: Part Three
« Install the rails.

« Position and adjust the rails.
+ Adjust the carriage stop.

QuiltMotion X Manual: Part Three
« Attach the Y-Axis Belt Clamp.
« Install the tablet tray.
- Manage the cables.
« Access QuiltMotion X Foundations.

J

Frame Manual: Part Four

« Prepare your machine for quilting.
« Attach the fabric.

» Move zones.

Suitina-MachineM L PartF
« You have a domestic sewing machine. There’s
nothing you need to do here. Skip this step.




Contents

WarTaNty INTOMMATION ...ttt ettt a ettt e st e b e s e e e st eseeseeseesessensensenseseesseseesensenes iii
Welcome to QuiltMotion X Foundations (for domestic Machings)..........ccoceveeieieieieicececeeeeee e iv
INCIUAEA PAITS & TOOIS ..ottt ettt ettt ettt e e bt b et e s et e b et e s e b e se b eseesenesene Vii

Part O N ..cceceeeireieeecrecsensersesscsessessesssssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssessssse |

Task 1- AttaCh the Cable GUITE ...ttt sttt se b et e s e s enseseesaeseesanas 2
Task 2 - Attach the X-AXIS ASSEIMDIY ...ccueiiiieieeeeeeeeeee ettt ettt se b e s e b e s esseseeseeseesesan 4

PArt TWO ..cueeieieireieenrenecrerecsesessesessesessosessssessssssesssssssssssssssssssssesssssssssssessssssssssssssssese 7

Task 3 - Attach the Y-AXIiS PUIlEY MOUNT........cooiieeeeeeete ettt ettt saeaeeaeenas 8
Task 4 - Attach the Y-AXIiS ASSEMIDIY .....cviiieieeeeeee ettt ettt se b e s s e s esseseeseeseesanan 9

PArt TIE@E cuuueueeieeiernirerrererecsecsessessessssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssse 1O

Task 5 - Attach the Y-AXIS BEIT ClaMIP...cui ittt ettt eve et ere v ere s ereerseseetsenseereeneensens 14
Task 6 - AtLACH The TaDIET ..ottt ettt ettt 17
TasK 7 - MANAQE the CADIES ...ttt ettt a e e et eseeaeesessassessensesseseeseesensans 24
Task 8 - Create Or LOg iN 1O YOUF ACCOUNT.......ciiiiieieieeeeeeetetete ettt ettt e sse s esae e sseseesaesessens 30
Task 9 - Access the Software & ConnNect to QMX ... 32
Task 10 - HOME YOUF DEVICE .....ueiiiiiieicieeecctrtt ettt ettt ettt ettt 35
TasK 11 - DefiNe the FramE SPACE ..ottt ettt ettt e r ettt ete et e seereenseessensesseessesesreensens 38
Task 12 - Prepare YOUTE MACIINE ...ttt ettt e eve et eveete v eeaserseseesseaseseeasensestsenseteeneenseans 41

Vi



Included Parts & Tools

X-Axis Y-Axis Y-Axis Y-Axis Belt Clamp -
Assembly Assembly Belt Clamp Back

QMX-09-21745 QMX-09-21749 QMX-09-21747 QMX-09-19172
Y-Axis Pulley Tablet QCT Tablet Angle QT Breeze QCT
Mount Tray Support Bracket

QMX-09-19489 QMX-09-21754 QMN-04-11454 QMN-04-17856
Tablet QCT Top Plate Y-Axis Pulley Mount - X-Axis Corner Cable
U-Bracket Guide

QMX-02-19186 QMN-04-11455 QMX-05-19161 QMX-05-19162
Plastic Knob M6 SBHCS SBHCS SBHCS
M5 x 35 mm M5 x 16 mm (x6) M5 x 12 mm (x2)

PLA-05-10320 HDW-03-10281 HWD-03-10857 HDW-03-11387

Vii



SBHCS
M5 x 10 mm (x4)

%
\
&

HDW-03-10073

SHCS
M4 x 35 mm (x3)

HDW-03-17870

SHCS
M4 x 10 mm (x2)

@

&

HWD-03-12813

M5

~

HDW-03-15885

3 mm Zip QMX Tablet
Allen Wrench Ties Power Adapter Power Adapter
HDW-03-10166 MIS-08-10804 QMX-02-19188 QMX-02-22096
Velcro Strap Velcro Open-End Wrench
for Power Supply Strip (x2) 8 mm
QMN-08-19039 MIS-08-10807 HDW-03-21704



Part One

Part One

Progress Checkpoint
Have you:

« Assembled the frame’s sides and tracks?

« Aligned the tracks using the bottom carriage?



Part One

Task 1 - Attach the Cable Guide

Parts & Tools Needed

X-Axis Corner Cable
Guide

Instructions

The cable guide keeps the QuiltMotion X cables from getting dragged onto the tracks where they can

be pulled or run over. Take the following steps to install the cable guide:

Move the bottom carriage to the right side of the frame and keep it there. The carriage helps hold
the tracks in place in the next steps.

o>

¥




Part One
Task 1 - Attach the Cable Guide (continued)

e Slide the X-axis corner cable guide over the frame corner. Try not to shift the tracks.

X-Axis Corner
Cable Guide

o Tighten the thumb screw.

Note: If you noticed the tracks shift at all while attaching the cable guide, loosen the thumb screw
and run the bottom carriage side-to-side on the tracks a few times to make sure they are aligned.
Then fully tighten the thumb screw.



Part One
Task 2 - Attach the X-Axis Assembly

Parts & Tools Needed

X-Axis SBHCS Allen Wrench
Assembly M5 x 16 mm (x4) 3 mm

Instructions
The X-axis assembly shuttles the bottom carriage side-to-side across the frame. Take the following
steps to attach the X-axis assembly to your frame:

Place the small end (with the knob) of the X-axis assembly on the left side of the frame and the
large end on the right side of the frame.

X-Axis
Assembly

! Position the belt
under the carriage. °

@ i
L =



Part One
Task 2 - Attach the X-Axis Assembly (continued)

With the 3 mm Allen wrench and two M5 x 16 mm SBHCS, attach the large end of the X-axis
assembly to the right side of the frame.

,%E ”H — /T

—
=
—
B
\@ QU %
e SBHCS
— CIi- M5 x 16 mm (x2)

e Position the small end of the X-axis assembly so it aligns with the screw holes on the left side of
the frame. Note: If the small end cannot reach over the side of the frame, loosen the knob further
until it does.




Part One

Task 2 - Attach the X-Axis Assembly (continued)

Check for any twists in the belt and correct them if there are any. Make sure the belt teeth face
each other.

| A

SBHCS.

Attach the small end of the X-axis assembly with the 3 mm Allen wrench and two M5 x 16 mm

S |

Belt Teeth

o

]
N
™ W\

o)
i

SBHCS
M5 x 16 mm (x2)

ul

yd
\
\
\
\
\
\
\
\
A\

\V/
&

e Tighten the belt knob until the curved washer mostly flattens out.




Part Two

Part Two

Progress Checkpoint

Congratulations! You’ve completed Part One of the QuiltMotion X instructions. Continue to Part Two on
the next page.



Part Two
Task 3 - Attach the Y-Axis Pulley Mount

Parts & Tools Needed

Y-Axis Pulley Mount - Y-Axis Pulley SHCS Allen Wrench
Mount M4 x 10 mm (x2) 3 mm

Instructions

The Y-axis pulley mount helps hold the Y-axis assembly onto the bottom carriage. Take the following
steps to attach the pulley mount to the bottom carriage:

Locate the front hole in the right side of the bottom carriage. Press the Y-axis pulley mount -
mounting nut to the inside of the bottom carriage so it partially slots in.

e = -
4

Y-Axis Pulley
Mount - Mounting

Note: When setting up
and using QuiltMotion X,
side A is the front of the - —
bottom carriage. ' L

While holding the mounting nut in place, use two M4 x 10 mm SHCS to attach the Y-axis pulley
mount to the carriage and bracket back. Firmly tighten the screws with the 3 mm Allen wrench.

?; SHCS
¥ M4 x 10 mm (x2)
Y-Axis Pulley

Mount




Part Two
Task 4 - Attach the Y-Axis Assembly

Parts & Tools Needed

Y-Axis SBHCS SHCS Allen Wrench
Assembly M5 x 12 mm (x2) M4 x 35 mm (x3) 3 mm

Instructions
The Y-axis assembly shuttles the machine from front to back on the frame. Take the following steps to
install the Y-axis assembly onto the frame:

0 Firmly attach the Y-axis assembly power strip to side B of the bottom carriage using two M5 x 12
mm SBHCS and the 3 mm Allen wrench.




Part Two

Task 4 - Attach the Y-Axis Assembly (continued)

Move the small end of the Y-axis assembly toward the other side of the bottom carriage to
straighten out the belt.

Check for any twists in the belt and correct them if there are any. Make sure the belt teeth face
each other.

Belt Teeth

Position the Y-axis pulley mount into the slot on the small end of the Y-axis assembly. Note: If the
small end cannot reach, loosen the knob (from step 2) further until it does.




Part Two
Task 4 - Attach the Y-Axis Assembly (continued)

Firmly attach the Y-axis assembly and pulley mount using three M4 x 35 mm SHCS and the 3 mm

Allen wrench.
SHCS
M4 x 35 mm (x3)

Make sure the lever (shown in gray) on the Y-axis assembly is pointing down, to open the belt
clamp.

"



Part Two
Task 4 - Attach the Y-Axis Assembly (continued)

Place the bottom carriage onto the frame with the power port toward the back of the frame. Make
sure the farthest side of the X-axis belt is inside the belt clamp on the bottom carriage.

@ (0]

Lamace

COMPANY

Note: While the belt clamp is open, the bottom carriage is free to move along the frame, allowing
you to quilt freely without automation. To use automation, you must close both the belt clamp on
the bottom carriage as well as the belt clamp installed on the top plate in the next task.

Note: If you notice that when you move the carriage across the frame, the belt rubs against the small
end of the Y-axis assembly, try loosening the five screws in the Y-Axis pulley mount partway with the
3 mm Allen wrench. Reposition the pulley mount, and then tighten the screws again. Then check for
rubbing.

Congratulations! You’ve completed Part Two of your QuiltMotion X Foundations instructions. See Part
Two of your Cutie Breeze instruction manual for the next steps.

12



Part Three

Part Three

Progress Checkpoint
Have you:

« Assembled your top plate?
+ Installed and positioned your rails?

« Adjusted the frame’s carriage stop?

13



Part Three
Task 5 - Attach the Y-Axis Belt Clamp

Parts & Tools Needed

Y-AXis Y-AXxis SBHCS

Belt Clamp Belt Clamp Back M5 x 16 mm (x2) Allen Wrench 3 mm

Instructions
The Y-axis belt clamp grasps the Y-axis belt so that the motor can move the top plate back and forth on
the bottom carriage. Take the following steps to install the Y-axis belt clamp:

Loosen the knob on the frame’s take-up rail to slide the rail out of the way. It can be removed and
set aside or left partially on the frame.

14



Part Three

Clamp (continued)

the Y-Axis Belt

- Attach

Task 5

e Raise the lever on the Y-axis belt clamp to open the clamp.

Y-Axis Belt

o While facing the front of your top plate, find the two back holes on the right side.

e Slide the Y-axis belt clamp back piece up so that the holes in the clamp back piece align with the

back-right holes in the top plate.




Part Three
Task 5 - Attach the Y-Axis Belt Clamp (continued)

While holding the clamp back piece in place, attach the Y-axis belt clamp to the two back-right
holes of the top plate with two M5 x 16 mm SBHCS.

(" SBHCS
\M5 x 16 mm (x2)

~
~oe ~
~
~ ~
~oo ~
RS

B T T |

Place the top plate on the bottom carriage, making sure the wheels align with the tracks. The top
belt must slide into the open Y-axis clamp.

Note: While the belt clamp is open, the top plate is free to move back and forth on the bottom
carriage, allowing you to quilt freely without automation. To use automation, you must close both
the belt clamp on the top plate and the belt clamp on the bottom carriage.

16



Part Three

Task 6 - Attach the Tablet
Parts & Tools Needed

Tablet Tablet QT Breeze QCT QCT Tablet Angle
Tray Tablet Bracket Support Bracket

QCT Top Plate
U-Bracket

SBHCS Hex Nut
M5 x 35 mm M5

SBHCS Allen Wrench Open-End Wrench
M5 x 10 mm (x4) 3 mm 8 mm

Instructions

The tablet tray holds the tablet. There are two positions for the tablet:

The side position (left) is a little lower down and to the side. Some people find it more comfortable to
use. However, sometimes taller people prefer the top position (right).

« See page 18 for instructions on installing the tablet in the side position.

« See page 20 for instructions on installing the tablet in the top position.

17



Part Three
Task 6 - Attach the Tablet (continued)

To install the tablet in the side position, do the following:

Wrap the QCT top plate U-bracket around the bottom of the right side handlebar of the top plate.
Align the holes in the U-bracket with those on the handle. Note: If you prefer, you can install the
tablet on the left side of the carriage instead.

e Attach the U-bracket to the handle using an M5 x 35 mm SBHCS and M5 hex nut. Tighten with
the 3 mm Allen wrench and the 8 mm open-end wrench.

M5 x 35 mm

e Attach the QCT tablet angle support bracket to the U-bracket with two M5 x 10 mm SBHCS and
the 3 mm Allen wrench.

Angle Support
Bracket

i SBHCS
M5 x 10 mm (x2)

18



Part Three
Task 6 - Attach the Tablet (continued)

o Attach the QT Breeze QCT tablet bracket to the angled bracket using two M5 x 10 mm SBHCS.

SBHCS '
M5 x 10 mm (x2)

19



Part Three
Task 6 - Attach the Tablet (continued)

e Place the tablet into the tablet tray. Orient the power button so it’s toward the top.

Tablet

To install the tablet in the top position, do the following:

a Sandwich the right-side handlebar between the QCT top plate U-bracket and angle support
bracket. Align the hole in the handlebar with those on the brackets. Note: If you prefer, you can
install the tablet on the left side of the carriage instead.

Angle Support
Bracket
|

20



Part Three
Task 6 - Attach the Tablet (continued)
Attach the brackets to the handle using an M5 x 35 mm SBHCS and M5 hex nut. Tighten with
the 3 mm Allen wrench and the 8 mm open-end wrench.

Q

Hex Nut M5 )

LT

\ o SBHCS
\‘\ M
N

5x10 mm (X2D
®
3

/ul:ils‘/
o Attach the QT Breeze QCT tablet bracket to the angled bracket using two M5 x 10 mm SBHCS.

SBHCS
M

5x10 mm (x2) AR




Part Three
Task 6 - Attach the Tablet (continued)

e Slide the tablet tray bolt through the hole in the tablet bracket.

/@\ D

e Place the tablet into the tablet tray. Orient the power button so it’s toward the top.

22



Part Three
Task 6 - Attach the Tablet (continued)

e Re-install your machine and take-up rail.

23



Part Three
Task 7 - Manage the Cables

Parts & Tools Needed

Zip Tablet QMX Velcro Strap for
Ties Power Adapter Power Adapter Power Supply

Velcro Strip (x2)

Instructions

Cable management ensures the machine can move freely across the frame without pulling or running

over cables (which can damage your equipment or distort your designs). Here are steps on managing

your cables. Each machine is different, so think about personalizing these steps for your machine.
Locate the cable coming out of the right side (when you’re facing the front of your frame) of the
X-Axis assembly.

24



Part Three
Task 7 - Manage the Cables (continued)

9 Plug the cable into the port in the back of the X-axis assembly.

QA

N :

25



Part Three
Task 7 - Manage the Cables (continued)

Pull the cable tight so there’s no slack along the side of the frame and use two zip ties to anchor
the cable to the corner cable guide. Trim the excess zip tie tail.

Zip Tie (x2)

e Plug your machine into the power strip on the back of the bottom carriage. Make sure your
machine’s power cable is also plugged into your machine.

26



Part Three
Task 7 - Manage the Cables (continued)

e Plug the QMX power adapter into the power strip.

(Q

e Slide the narrow side of the velcro strap for power supply between the metal plate and the
power strip on the Y-axis assembly. Wrap it around the QMX power adapter and secure the strap
to itself.

Velcro Strap for
Power Supply —

) > =

ax:“%u. !

[

|

27



Part Three

Task 7 - Manage the Cables (continued)

Q Plug the tablet power adapter into the power strip.

If it is not already, plug the USB A end of the tablet power cable into the port on the tablet power
adapter.

Pd
e
P e
/
[ Tablet
‘ Power Cable
\

0 Plug the USB C end of the tablet power cable into the tablet.

28



Part Three
Task 7 - Manage the Cables (continued)

@ Use the two velcro strips to secure the tablet power cable onto the top plate handlebars. Make
sure the slack in the cable is down by the power strip.

Test your machine’s movement. Move the machine all around the frame and check that the cables
are not getting tugged or run over. Adjust any cables or velcro straps as needed.

29



Part Three

Task 8 - Create or Log in to Your Account

Instructions

Create or log in to your account to register and use your product. When you register your product’s
warranty, you receive 10 extra credits in the design store to purchase new designs. Take the following
steps:

0 On your phone or computer, visit https://graceframe.com/en/warranty/info and tap Start Your
Registration.

Warranty Registration

Activate your warranty for your Grace Company and TrueCut products

START YOUR REGISTRATION

"

& Grace Company strives for excellence in all we do.

Grace Company strives for excellence in all we do. Any products purchased
r directly through The Grace Company are backed by our 30 Day Guarantee.

e If you don’t have an account with Grace Company (or it’'s been a while since you logged in), you
might be prompted to create an account. If you have an account, enter your email and password
into the fields under “Login to your Account” and tap Login. If you don’t have an account, fill in
the fields under “Don’t have an Account? Register Now” to make one. Then press Register Now.

My Account Home / My Account
Please login or register to register your warranty
Login to your Account Don't have an Account? Register Now.
Email: First Name: Last Name:
assyiord Email Address: * Phone:

Forgot Password

Choose Password: * Re-enter Password: *
X |

*Password must be at least 8 characters long and include at least one number, one uppercase letter,
one lowercase letter, and one special character.

30



Part Three

Task 8 - Create or Log in to Your Account (continued)

Fill out the Warranty Registration page. Your name and email address are pre-populated based on

your login information. When finished, tap Activate Registration.

Warranty Registration

Activate your warranty for your Grace Company and TrueCut products

Your Information

Full name

L l

Phone Number

[ 000-000-0000 l

Email Address

] |

Order Details

Which product do you want to register?

‘ Search for a product v |

Where did you purchase this product?

[ Enter place of purchase l

Date of purchase

[ mmy/ddAyyyy l

Upload proof of purchase

[ Choose file l

ACTIVATE REGISTRATION

o The registration confirmation screen opens. You may close your internet browser.

Your product is now registered. X
View warranty details.  Visit my profile.

Thank you for activating your warranty!

Your warranty for Quilter's Evolution Elite Rolling Frame is now active.
You can now view this warranty information in your Grace profile.

VISIT MY PROFILE

Have additional Grace or TrueCut products to register for warranty?

START ANOTHER REGISTRATION

31



Part Three

Task 9 - Access the Software & Connect to QMX

Instructions

Before you can start quilting, you must access QuiltMotion X (QMX) software, connect to the Wi-Fi, and
connect to the QMX hardware. Take the following steps:

a Power on your QMX tablet. e Enter the password for your Wi-Fi network.

9 Swipe down from the top of the tablet L

screen to open the device menu. ey
o

[7] show password

Tap the Internet button to open up the
Internet Wi-Fi menu.

00:31 Mon, Aug 18

You’re asked to allow QMX to access the
devices location. Choose While using the

Internet app

Tap a network to connect

%

Allow QMX to access this device's location?

Approximate

While using the app

Only this time

Don't allow

32



Part Three

Task 9 - Access the Software & Connect to QMX (continued)

If there’s an update available, you're
prompted to install it. Do so.

Update available

An update is available. Would you like to install it?

Log in to QuiltMotion X. Use the email
address and password you used to log in at
graceframe.com.

. N7
QuiltMotion

FOUNDATIONS Z/ \\
Email
Password
Forgot password?

Log in

Don't have an account?

You’re prompted to allow QMX to access
your photos and videos. Choose Allow all.

&

Allow QMX to access photos and videos on this
device?

Allow limited access

x
Allow all

Don't allow

You’re asked if you’d like to start setup.
Choose Yes.

Set Up

Do you want to start setup?

YES LATER  SKIP

You're asked to allow QMX to find and
connect to nearby QMX hardware devices.
Select Allow.

@

Allow QMX to find, connect to, and determine the
relative position of nearby devices?

N Allow

Don't allow

Wait as the software connects to your QMX
hardware.

Connect to Quilt Motion

Scan and select a device to connect.

s

Scanning for devices...

33



Part Three

Task 9 - Access the Software & Connect to QMX (continued)

Select the device you’d like to connect to and tap Connect. Note: If you have only one QMX
system, there will only be one option. If you have multiple devices, confirm which device to select
by looking at the sticker next to the power strip on the system you want to connect to.

Connect to Quilt Motion

Scan and select a device to connect.

QuiltMotion-A20874
ID: ECE3:34:A2:08.76

QuiltMotion-787780
1D: 78:42:1C:78:77:82

Once the software and hardware are connected, the light on the side of the frame (on the X-axis
assembly) turns green.

Note: If no devices are found, the QMX hardware might not be plugged in or turned on. Make
sure it is and then tap Rescan.

34



Part Three

Task 10 - Home Your Device

Instructions

In order for QMX to properly track your machine’s location within the frame, you must move your
machine to a starting point or home position.

Note: The software will prompt you to follow this procedure any time you open the software, and any
time you switch from free-motion quilting (quilting without automation) to using QMX. We recommend
memorizing the home position for your machine.

0 Remove the fabric clamps (and any fabric) from the frame.

- i J -

SC o o |

e Move your machine as far back as it will go, until the machine foot hits the take-up rail.

35



Part Three

Task 10 - Home Your Device (continued)

e Move your machine to the left as far as it will go.

This position, with your machine’s foot as far back and to the left as it can go, is the home position
for your machine. With your machine in place, tap Home device.

s // KH‘ /fu % & QuitMoron )
%J

Home your device

T . »
1\ &y G o B
g I

Move your needle as far as it can go toward the top-left
corner of your frame

]
I

ome device
Press “Home device.”

It will not be in the exact corner of the frame

Tip: Memorize the home position. Throughout your time using the software, you’ll be prompted to
rehome the software any time the QMX hardware loses power, or when you switch to free-motion
(automation-free) quilting. If you release the belt clamps you must close the clamps and rehome
the machine in the Settings menu before continuing to quilt with QMX.

36



Part Three
Task 10 - Home Your Device (continued)

e When finished, tap Next.

@ QuitMotion ®
T »
AN ;.

& &

Home your device

Move your needle as far as it can go toward the top-left
corner of your frame.

Press "Home device.” v Done

It will not be in the exact corner of the frame.
Next

Tip: When prompted to home your device in the future, you do not need to take all the fabric and
clamps off the frame. Just clear everything from the top-left corner that could prevent you from putting
the machine in the home position.

37



Part Three

Task 11 - Define the Frame Space

Instructions

The “frame space” is a map inside the software of all the places on your frame that the machine’s
needle can reach. Because every setup is different, with a wide range of possible machines, you must
help the software understand where the needle can and can’t go. This prevents the software from
crashing the machine into the rails while you’re quilting.

Setting the frame space is done once for initial setup, and must be re-done if you change out the
machine on your frame.

Take the following steps to set up your frame space:

0 Remove any fabric from the frame and remove the fabric clamps.

e Tap Next on the screen.

—
A QuiltMetion ©) =
FOUNDATIONS 7/ "\
L = -8
= [

Let’s define your frame space <

We'll start by having you define the available space Back

within your frame that we can use for sewing. On the next page, you will move your needle around the

To do this, we need to know where your needle can go. boundary of your frame to map cut your frame space

Next

38



Part Three
Task 11 - Define the Frame Space (continued)

e Move your machine to the home position. This is as back and to the left as it will go.

|
- 8 B
b,
&
= o

e With your machine in the home position, tap Start recording.

ey
@ QuiltMotion @) =
FOUNDATIONS £/ \ X
3. -8
Let's define your frame space <
1. Move your needle to the top-left corner of your frame Back
2. Next, move your needle around the boundary of your 3
Start recording
frame, making contact with all the rails and any
obstacles. This lets us know what to avoid when >
sewing later on
Next

Moving in a clockwise direction, trace around your frame with your machine. Try to keep your
machine’s needle as close to the frame rails as possible.

I

X0

39



Part Three
Task 11 - Define the Frame Space (continued)

When the needle returns to the home position, check your work on screen. If the red box looks
fairly neat and you are confident that you traced as close to the rails as possible, tap Done.

Otherwise, tap Restart and try again at step 4.

@ QuiltM ?/_ @ =
ul otion =
FOUNDATIONS /7 \ N\
] .
Frame space defined <
You have defined your frame space. Back
If it looks accurate, tap done
+/ Complete
Done

40



Part Three

Task 12 - Prepare Your Machine

Instructions

Most of the remaining instructions you must follow are in your frame’s manual, including steps to set up
your machine for quilting. However, there is one extra task you must do for quilting with QMX. Take the
following steps:

Review your machine’s manual for needle stop position settings. These are settings that control
whether the needle stays down after sewing stops or comes back up.

Naex Maoa

L ]

If possible, set your machine so that when it stops stitching, the needle is up, out of the fabric.
This is a safety precaution that will help prevent damage to your machine or quilt if QMXis still
moving your machine around after you’ve stopped stitching.

Congratulations! You have completed Part Three of this manual.
Continue to Part Four of your Cutie frame manual to:

« Finish setting up your machine for quilting.

» Attach your fabric to your frame.

41









race

COMPANY

www.graceframe.com
1-801-485-6688



